
  T5740100-00

  T5-740100-00

T5-74
2nd COLLIMATOR

TABLE TOP ASSEMBLY
FOR BACKSCATTERING BEAMLINE

      SEE PARTS LIST

.03 [.7620]

.01 [0.25]

.005 [0.127]

.25°

125

1:4

D1 1

A NYMAN 11/17/97

J. BARRAZA 1/7/98

NYMAN/BARRAZA11/17/97

J. BARRAZA 1/7/98

D. SHU 1/11/98

T. KUZAY 1/12/98

(10.87 [276.21])

5

1

3

2

4

9

7

6

8

10

11

.390 ID. x .094 THK. LOCK WASHER

3/8-16 UNC x 1 3/4" LG. SOCKET HD SCR.

1/2-13 UNC x 1 1/2" LG. SOCKET HD SCR.

.406 ID. x .065 THK. PLAIN WASHER

1/4-20 UNC x 7/8" LG. SOCKET HD SCREW

T5 BACK FLANGE SUPPORT

T5 FRONT FLANGE SUPPORT

T5 TOP PLATE BOTTOM RIB

T5-730105-00

T5 SIDE PLATE

T5 BASE PLATE

T5 TOP PLATET5-740101-00

T5-730104-00

T5-730103-00

T5-740102-00

T5-730106-00

2

1

2

2

4

12

20

2

43

12

12

SST’L

SST’L

SST’L

SST’L

SST’L

(10.00 [254.00])

12

13

SST’L

SST’L

8

8

1/4-20 UNC x 1 1/2" LG. SOC. HD SCREW

1/4-20 UNC  HEX JAM NUT

14

15

T5-740103-00

T5-740104-00 T5 FAST VALVE SUPPORT

T5 FAST VALVE BASE PLATE 1

1

1514

11 12 13

10

8

5

6

7

1

9

11 12 13 3

210

4

(10.87 [276.21])
(11.87 [301.58])

3/8-16 JAM NUT

16

18

17

19

SST’L

SST’L

SST’L 4

2

4

SST’L 2

3/8-16 UNC x 1 1/4" LG. SOCKET HD SCR.

1/2-13 UNC x 2 1/2" LG. SOCKET HD SCR.

1/2-13 JAM NUT

1918

1716

(19.09 [485.00])

(7.87 [200.00])

(Ø6.0 [152.40])

(8.00 [203.20])


